16 1 FIG.2

FIG.4
FIG.S 16 6

FIG.7 FIG.8 FIG9




E1G.10 FIG.11

FIG.13 FIG. 14
FIG.15

FIG.16 FIG.17 FIG.18




FIG.24
FIG.27

FIG.20
FIG.23
FIG.26

FIG.19
FIG.22
FIG.25



FIG.29
FIG.28

FIG.33

FIG.34
FIG.35 FIG.36




FIG.37 FIG.38

FIG. 40 FIG.41 FIG.42

FIG.43 FIG.44




FIG.1

10




FIG 1. CYCLINDER HEAD COVER

REF. PART.No DESCRIPTION QTY
No.
1 11171HF 4503 COVER,cylinder head 1
2 11173HF4502 GASKET,cylinder head cover 1
3 09106-07009 BOLT,cylinder head cover No.1(M7X17.5) 1
4 09161H11008 WASHER,cylinder head cover 1
5 09106H0/7017 BOLT,cylinder head cover No.2(M7X31) 2
6 11176HF4500 COVER,breather 1
7 11178HF4500 GASKET . breather cover No.1 1
3 111/79HF4500 GASKET breather cover No.2 2
9 11186HF4500 SEPARATER,oil breather 1
10 02112-15205 BOLT,breather cover(M15X20) 3
11 09259-20012 PLUG,engine oil filler 1
12 09280-17003 O-RING,engine oil filler plug ]
14 09403H16411 CLAMP 1
15 01517-06128 BOLT, oil cooler clamp




FIG.2

18




FIG 2. CYLINDER HEAD

REF. PART No. DESCRIPTION QTY
No.
1 11110HF4503PCH HEAD COMP, cylinder 1
2 11121HF4501PCH HOUSING, camshaft 1
3 01517-06505 BOLT, camshaft housing No.1(M6X50) 2
4 01517-06505 BOLT, camshaft housing No.2(M6X50) 2
5 09206-08001 KNOCK PIN, camshaft holder 2
6 11141HF4500 GASKET, cylinder head 1
7 09390H32001 C-RING, camshalft 1
8 11115HF4500 GUIDE, valve 2
9 09381-10004 SNAP RING, valve guide 2
10 09158-08049 NUT, cylinder head stud(M8) 4
11 09168-08021 GASKET, cylinder head nut 4
12 08316-16068 NUT, cylinder(M6) 2
13 04213-11129 PIN, knock 2
14 09482-01144 PLUG, spark(DR8EA) 1
15 13110HF4504 PIPE COMP, intake 1
16 09280H32006 O-RING, intake pipe 1
17 02122-06168 SCREW, intake pipe(M6X16) 2
18 09402-40208 CLAMP, intake pipe 1



FIG. 3




FIG 3. CYLINDER

REF. PART No. DESCRIPTION QTY
No.
1 11210HF4501PCY CYLINDER COMP 1
2 11241HF4500 GASKET, cylinder 1
3 09108H080772 BOLT, cvlinder head stud 4
4 01421-06958 BOLT, cylinder stud(M6X95) 2
5 04213-11149 PIN, knock 2



FI1G.4

13




FIG 4. CRANKCASE & GEAR BOX COVER

REF. PART No. DESCRIPTION QTY
No.
1 11310HF4503PCC CRANKCASE COMPR 1
2 11320HF4503PCC CRANKCASE COMP,L 1
3 11421HF4502PCR COVER,crank shaft,R 1
4 11422HFA4501 GASKET,crank shaft cover,R 1
5 01547-06258 SCREW,crank shaft cover,R 7
6 11280HF4501 PIPE COMP,oil 1
7 09168-08008 GASKET, oil pipe union upper 2
8 09360H10034 UNION, oil pipe lower 2
9 11431HF4501PCR COVER,gear box 1
10 07110-06258 BOLT,gear box cover(M6X25) 2
11 07110-06408 BOLT,gear box cover(M6X40) 1
12 11484HFA4502 GASKET,gear box cover 1
13 09100-12028 BOLT,engine mounting(M12X1385) 1
14 09319H12022 BUSH,engine mounting 1.2
15 08310-11126 NUT,engine mounting 1
16 09319-10032 BUSH,rear shock absorber 1
17 09343H12002 HOSE crank case 1
18 09401-12401 CLIP,crank case hose 1
19 07110-08259 BOLT, gear box cover 4
20 04211-13189 PIN, crank case 2
21 02112-06308 SCREW, crank case 1
22 02112-06658 SCREW, crank case 4
23 02112-06808 SCREW, crank case 2
24 02112-06908 SCREW, crank case 2
25 02112-06958 SCREW, crank case 1
26 11319-05200 PLATE, oil gallery plug 1
27 01107-06106 BOLT, oil gallery plate 1
28 09168H10003 GASKET, T/M oil drain 1
29 09247-100A3 PLUG, oil drain 1

_4-



FIG 4. CRANKCASE & GEAR BOX COVER

REF. PART No. DESCRIPTION QTY
No.

30 09247-100A8 PLUG, oil drain 1
31 01514-08128 PLUG, oil level 1
32 09250H11005 PLUG, oil filler 1
33 04213-09129 PIN, gear box cover 2
34 04213-09129 PIN, crank shaft cover R 2
35 09161-10009 GASKET, oil pipe union lower 2
37 09243-11005 PLUG, oil gallery 3

4-1-



FIG.5




FIG 5. CLUTCH COVER

REF. PART No. DESCRIPTION QTY
No.
1 11341HF4503999 COVER,clutch 1
2 11483HF4501 GASKET,clutch cover No.1 1
3 11485HF4500 GASKET,clutch cover No.2 2
4 11346HF4500 PLATE,clutch cover air intake pipe 1
5 01547-06558 BOLT,clutch cover center(M6X55) 1
6 01547-06258 BOLT,clutch cover(M6X25) 11
7 04213-13189 PIN,clutch cover 2
8 02112-35088 SCREW,cover air intake pipe 3
9 09160H0/7017 WASHER,clutch cover center 1
10 17610HF4502 DUCT COMP, belt cooling 1
11 09401-31403 CLAMP,belt cooling duct 1



FIG.6

16 (1-19)




FIG 6. CRANK SHAF T

REF. PART No. DESCRIPTION QTY
No.
1 12200HF4500 CRANKSHAFT ASS'YY 1
2 12221HF4501CSA CRANKSHAFT,R 1
3 12261HF4501CSA CRANKSHAFT,L 1
4 12161HF4500BO ROD,connecting 1
5 12111HF4500PPS PISTON 1
6 12140HF4500 RING SET,piston 1
6-1 12141HF4500 RING PISTON 1ST 1
6-2 12142HF 4500 RING PISTON 2ND 1
6-3 12144HF4500 RING PISTON OIL 1
7 09263H28001 BEARING,crank pin(28X36X16) 1
8 12211HF4501 PIN,crank 1
9 12151HF4500 PIN,piston 1
10 09381-15001 CIRCLIP,piston pin 2
11 12510HF4501 PLATE COMP,crankshaft oil guide 1
12 09262H25062 BEARING,crankshaft,R(35X72X16) 1
13 09262H35072 BEARING,crankshaft L(25X62X17) 1
14 09283H26001 SEAL,crankshaft R oil(28X46X6) 1
15 09283H19001 SEAL,crankshaft L o0il(20X28X6) 1
16(1-19)  0918125051-25069 SHIM, crankshaft
17 16361HF4502 GEAR, oil pump drive 1
18 09280H20003 O-RING, oil pump drive gear 1
19 04221-04069 PIN, oil pump drive gear 1
20 02142-06128 SCREW, oil reserve plate 3
21 09180H42003 SPACER 1




FIG.7




FIG7. STARTER CLUTCH

REF. PART No. DESCRIPTION QTY
No.
1 12611-05300 GEAR;,starter idle 1
2 12612HF 4501 SHAFT,starter idle gear 1
3 08331-31139 CIRCLIP,starter idle gear 1
4 09160-13010 WASHER,starter idle gear 1
O 11382HF4501 CAP,start idle gear 1
7 09440-03004 SPRING,starter clutch 3
8 12633-05300 PIECE,starter clutch roller push 3
9 09261-10003 ROLLER,starter clutch 3
10 12649HF4500 SHIM,starter clutch hub 1
11 09263H32001 BEARING,starter clutch gear 1
12 12642HF 4500 PLATE,starter clutch hub(32X36X15) 1
13 08331-31329 CIRCLIP,starter clutch gear 1
14 09106-06030 BOLT,starter clutch(M6X16) 3
15 12630HF4500 HUB COMP,starter clutch 1
16 11383HF4501 GASKET, starter idle gear cap 1
17 11384HF4500 CUSHION, starter idle gear cap 1
18 04211-09129 PIN, starter idle gear cap 1
19 02112-06258 SCREW, starter idle gear cap 3
20 02112-06358 SCREW, starter idle gear cap 1
21 08211-32381 WASHER, starter clutch gear 1
22 13620HF4500 GEAR COMP, starter clutch 1



FIG.8




FIG 8. CAM SHAF T

REF. PART No. DESCRIPTION QTY
No.
1 12710SF4500HPA CAMSHAFT ASSY 1
2 08113-60020 BEARING,camshaft 6002(15X32X9) 2
3 12713HF4500 FLANGE,camshaft 1
4 12741HF4500 SPROCKET,camshatft 1
5 12747-30A00 WASHER,sprocket 1
6 09111-06032 BOLT,sprocket(M6X10.5) 2
8 12841HF4501 ARM,valve rocker 2
9 12842-49201 SCREW tappet adjusting(M5X18.5) 2
10 12843-27/A00 NUT,tappet adjusting(M5) 2
11 12861HF4500 SHAFT,valve rocker arm 2
1D 12911HF4500 VALVE,intake 1
13 12912HF4500 VALVE,exhaust 1
14 12921HF4500 SPRING,valve inner 2
15 12922HF4500 SPRING,valve outer 2
16 12931-09400 RETAINER,valve spring 2
17 12932HD6300 COTTER,valve 4
18 12933HF4501 SEAT,valve spring 2
19 09289-05008 OIL SEAL,valve stem(5X10X8) 2
20 09261-05005 PIN,sprocket knock 1



FIG.9




FIG 9. CAM CHAIN

REF. PART No. DESCRIPTION QTY
No.

1 12760HF4500 CHAIN COMP,camshaft drive 1

2 12771HF 4500 GUIDE,camchain 1

3 12811HF4500 TENSIONER,camchain 1

4 12812-30A00 BOLT,camchain tensioner(M6X32) 1

5 09168-06004 WASHER,camchain tensioner 1

6 12830H93B00 ADJUSTER ASS'Y,tensioner 1

7 12837-19B11 GASKET,tensioner adjuster 1

8 01104-06205 BOLT,tensioner adjuster(M6X20) 2



FIG.10




FIG 10. CARBURETOR

REF. PART No. DESCRIPTION QTY
No.
0 13200HF4500 CARBURETOR ASS'Y 1
1 13267-20E20 ADJUST SCREW 1
2 13386-09410 WASHER 1
3 13268-37420 SPRING 1
4 02112-05107 SCREW 2
5 13601-04148 SCREW 4
6 13247-28A00 SCREW,drain 1
7 09352-30503600 HOSE 1
S 13684-34A10 HOSE 1
9 13495-09400 CAP 1
10 13495-18E00 .CAP 1
11 09280-08014 O-RING 1
12 13493-20E20 PLUNGER 1
13 13222-60A10 SPRING 1
14 13496-20E20 .GUIDE HOLDER 1
15 13674-20E20 FILTER ASS'Y 1
16 13602-19B50 SCREW 2
17 13434-30650 SPRING 1
18 02112-03163 SCREW 2
19 02112-04063 SCREW 3
20 13421-20E20 PLATE 1
21 13357-36A00 PLUG 1
22 13494-09410 SPRING 1
23 13279-45400 SCREW,pilot 1
24 13268-47070 SPRING 1
25 13291-29900 WASHER 1
26 13295-29900 O-RING 1
27-1 09491-27014 JET,main(137.5) 1
27-2 09491-23015 JET,main(117.5)
28-1 09494-00847 NEEDLE JET(0-7) 1

-10-



FIG 10. CARBURETOR

REF. PART No. DESCRIPTION QTY

No.

28-2 09494-0904 NEEDLE JET(9-0)

29 13251-20E20 .GASKET,float 1
30-1 09492-40014 JET,pilot(40) 1
30-2 09494-35008 JET,pilot(35) 1

31 13382-03110 WASHER 1

32 09491-97003 JET,main(97.5) 1

33 13503-20E20 .SPRING 1

34 13500-20E20 .DIAPHRAGM ASS'Y 1

35 02112-03083 SCREW 2

36 13389-20E20 .DISK PLATE 1

37 13388-20E20 SPRING 1

38 13382-20E20 RING 1

39 13394-10010 .CLIP,needle 1

40 13387-20E20 RING 1

41 13383-20E20 JET NEEDLE 1

42 13370-20E20 .NEEDLE VALVE ASS'Y 1

413 13374-44080 0O-RING 1

44 13254-92311 .PIN,float 1

45 13250-05300 FLOA 1

46 13373-11400 .PLATE 1

47 02112-05087 SCREW 2

48 13502-20E20 .COVER,diaphragm 1

49 13430-20E21 .THERMO ELEMENT ASS'Y 1

53 12131-20E00 JET,boost hose 1

-10-1-



A

A
P ]

FI1G.11




FIG 11. AIR CLEANER

REF. PART No. DESCRIPTION QTY
No.
1 13700HF4501 CLEANER ASS'Y,air 1
2 13780HF4500 FILTER COMP,air cleaner 1
3 13810HF4500 TRAP COMPframe 1
4 02142-05165 SCREW.,air cleaner(M5X16) 3
5 13821-39C00 SLIDER,air cleaner 3
6 13881HF4502 TUBE,outlet 1
7 09402-56208 CLAMP,outlet tube 2
8 13891HF4502 TUBE,inlet 1
9 13892HF4500 GUIDE,tube inlet 1
10 09402-36207 CLAMP,inlet tube 1
11 13893HF4503 ORIFICE,inlet tube 1
12 13895HF4500 PLUG,oil drain 1
13 01517-06258 BOLT,air cleaner(M6X25) 2
14 13850HF4501 TUBE,breather 1
15 13853HF4500 JET,breather 1
16 09401-14301 CLIP,breather tube 2
17 13722HF 4501 DIFFUSER, air cleaner 1
18 13895HF4500 TUBE,drain 1

-11-



FIG.12




FIG 12. MUFFLER

REF. PART No. DESCRIPTION QTY
No.
1 14305HF4500PAM MUFFLER COMP 1
2 01137-08355 BOLT, muffler support(M8X35) 2
3 09160-08064 WASHER, muffler support 2
4 14773-41D00 SPACER COMP,muffler support 2
5 09320-12058 CUSHION, muffler brkt 2
6 14780HF4501PLA COVER COMP.muffler 1
7 02112-96108 SCREW,muffler cover(M96X10) 6
8 14190HF4500 COVER,exhaust pipe 1
9 14181HF4501 GASKET,exhaust pipe 1
10 08316-26086 NUT,exhaust pipe(M26) 2
11 14782HF4500 HEAT SHLD,cover muffler 1

_1D.-



FIG.13




FIG 13. KICK STARTER

REF. PART No. DESCRIPTION QTY
No.

1 26210HF4501 SHAFT COMPkick starter 1

2 09440H29003 SPRING,kick starter return 1

3 26300HF4500 LEVER ASS'Y,kick starter 1

4 01107-08208 BOLT, kick starter lever(M8X20) 1

5 08331-31149 CIRCLIP, kick shaft 1

6 09300-14011 BUSH, kick starter shaft 1

/ 09285-14001 SEAL, kick shatt oll 1

8 09160-21005 WASHER 1

13-



FIG.14

10

I

W50

12
1]




FIG 14. OIlL PUMP

REF. PART No. DESCRIPTION QTY
No.
1 16400-42A01 PUMP ASSYY,oll 1
2 16331HF4504 GEAR,oil pump driven 1
3 09261-02008 PIN,oil pump driven gear 1
4 08332-11069 CIRCLIP,0il pump driven gear 1
5 02112-06258 SCREW,engine oil pump(M6X25) 3
6 16520-05202 STRAINER COMP,engine oil 1
7 02112-95126 SCREW,engine oil strainer(M5X12) 2
8 16523-05200 CAP,oil strainer 1
9 09280-60005 O-RING,oil strainer cap 1
10 01547-06208 BOLT,oil strainer cap(M6X30) 3
11 09247-14002 PLUG,oil drain 1
12 09168H14003 GASKET,drain plug 1
13 16510-05240 FILTER COMP,engine oll 1
14 09280-13004 O-RING,oil filter 1
15 16512HF4500 CAP,oil filter 1
16 09280-54001 O-RING,oll filter cap 1
17 09440-18002 SPRING,olil filter cap 1
18 01421-06128 STUD BOLT,oil filter cap(M6X12) 3
19 08313-11068 NUT,olil filter cap 3

_14-



FIG.15




FIG 15. COWLING FAN

REF. PART No. DESCRIPTION QTY

No.

1 17110HF4501 FAN COMP,cooling

2 17121HF4502 COWLING,cylinder 1
3 17130HF4500 COWLING COMP/fan 1
4 17150HF4500 CAP COMPfan cowling 1
5 09250H27001 PLUG,cowling fan 1
6 09250H30003 PLUG 1
/ 17122HF4500 MOLD,cylinder cowling 1
8 17137HF4500 MOLD,fan cowling No.1 1
9 17138HF4500 MOLD,fan cowling No.2 1
10 17139HF4500 MOLD,fan cowling No.3 1
11 17133HF4502 DAMPER,fan cowling 1
12 09180-06011 SPACER,cylinder cowling 1
13 09320-09016 CUSHION,cylinder cowling 1
14 01517-06205 BOLT,cylinder cowling 1
15 02112-16166 SCREW,cooling fan(M16X16) 1
16 03151-06205 SCREW fan cowling No.2(M6X20) 1
17 01517-06505 BOLT,fan cowling No.1(M6X50) 1
18 09403H16410 CLAMP 1

-15-



FIG.16




FIG 16. TRANS MISSION(1)

REF. PART No. DESCRIPTION QTY
No.
1 21110HF4500 FACE COMPfixed drive 1
2 21120HF4502 FACE COMP,movable drive 1
3 21431HF4500 PLATE,movable drive 1
4 21122HF4501 COVER,movable drive 1
5 21481HF4500 DAMPER,movable drive plate 3
6 -1 21650HFE4500HPA ROLLER COMP,movable drive 6
6-2 21651HE7100 ROLLER OUTER ,movable drive 6
6-3 21652HFE 4500 ROLLER INNER ,movable drive 6
/ 21127HF4501 SPACER,movable drive 1
8 27601HF4500 V-BELT,drive 1
9 09164H16001 WASHER, fixed drive face 1
10 09140-16014 NUT.fixed drive face 1
11 09440H29003 SPRING,kick driven gear 1
12 206292HF4501 HOLDER,kick driven 1
13 08221-25355 WASHER kick driven gear sp 1
14 26280HF4500 GEARkick starter driven 1
15 26291HF4500 STARTER,kick 1
16 08316-26108 NUT,kick starter(M26) 1
17 02142-04088 SCREW, movable drive(M4x10) 3

-16-



FIG.17




FIG 17. TRANS MISSION(2)

REF. PART No. DESCRIPTION QTY
No.
0 21200HF4500 PULLEY ASS'Y,driven 1
1 21210HF4502 FACE COMP fixed driven 1
2 21240HF4500 FACE COMP.movable driven 1
3 09201-05006 PIN,movable driven 3
4 09180-05042 SPACER,movable driven pin 3
5 09280-41005 O-RING,movable driven 2
6 21471-03A02 SHEET,movable driven 1
7 09284-34002 SEAL,movable driven oil(M33X39X3) 2
8 09440H49002 SPRING,movable driven 1
9 21501HF4502 CLUTCH ASS'Y,shoe 1
10 09140H28004 NUT,clutch shoe(NA){(M28) 1
11 21220HF4500 HOUSING COMP, clutch 1
12 08316-26108 NUT,clutch housing 1
13 24121HF4501 SHAFT,drive 1
14 08113-62040 BEARING,drive shaft R 6204(20X47X14) 1
15 09283H17003 OIL SEAL, drive shaft(17X28X5) 1
16 08113-62010 BEARING,drive shaft L 6201(12X32X0) 1
17 24151HF4501 SHAFT COMP, idle 1
18 08113-62010 BEARING,idle shaft R 6201(12X32X10) 1
19 08113-60040 BEARING,idle shaft L 6204(20X47X14) 1
20 24141HF4501 SHAFT,rear axle 1
21 24371HF4500 GEAR, final driven 1
22 08331-31229 CIRCLIR(final driven gear 2
23 09283-27010 SEAL,axle shaft R oil(27X40X6) 1
24 08110-62030 BEARING,axle shaft R 6203(17X40X12) 1
25 09262H22001 BEARING,axle shaft L (25X50X14) 1
26 24751HF4500 RETAINER,axle shaft bearing 1
27 02122-061638 SCREW,bearing retainer(M6X16) 2
28 08331-31159 CIRCLIP,idle gear 1

_17-



F1G.18




FIG 18. STARTING MOTOR

REF. PART No. DESCRIPTION QTY
No.
1 31100HF4500 MOTOR ASS'Y,starting 1
2 31311-10201 ARMATURE 1
3 31361-10200 .PLATE,lock 1
4 31361-38300 SHIM(A) 1
5 31153-43400 .OIL SEAL 1
6 31361-47010 .SHIM(B) 1
7 31130-05300 .BRUSH(+) 1
8 31131-10200 .BRUSH(-) 1
9 31135-65010 SPRING,brush 2
10 09280-24001 O-RING 1
11 01547-06358 .BOLT, starting motor(M6X35) 1
12 01547-06308 .BOLT, starting motor(M6X30) 1
13 31171-05300 .BUSHING(B} 1
14 31143-38300 .0O-RING 1
15 31264-05300 O-RING :
16 31281-05310 BOLT 2
17 08321-21057 LOCK WASHER 2
18 31161-05310 WASHER 2
19 31156-38300 .O-RING 1
20 08361-35066 NUT, starting motor 1

18-



FIG.19




FIG 19. MAGNETO

REF. PART No. DESCRIPTION QTY
No.

1 32100HF4500 MAGNETO ASS'Y 1

2 32101HF4500 STATOR ASS'Y 1

3 32102HF4500 ROTOR ASS'Y 1

4 02112-05128 SCREW,pick up coil(M5X12) 2

5 02112-05258 SCREW,magneto stator(M5X25) 3

6 09159H12001 NUT,magneto flywheel(M12) 1

7 08341-31039 KEY,magneto 1

8 08321-21128 WASHER,magneto 1

-19-



FI1G.20




FIG 20. BATTERY & ELECTRICAL

REF. PART No. DESCRIPTION QTY
No.
1 33410-35C00 COIL ASS'Y, ignition 1
2 33541HF4500 SEAL,high tension cord 1
3 33510HF4500 CAP,spark plug 1
4 33941HF4500 SEAL,spark plug 1
5 33610-06C10 BATTERY ASS'Y 1
6 31800H37021 RELAY ASSY,starter motor 1
7 09128-06004 SCREW,starter motor realy 2
8 32800H01413 RECTIFIER ASSY,regulator 1
9 09128-06035 SCREW,rectifier(Mox20) 2
10 32900H35C10 CDI UNIT 1
11 08361-35066 NUT,starter motor relay terminal(M35) 2
12 36740HF4500 FUSE ASS'Y 1
13 33860HF4500 LEAD WIRE,battery minus 1
14 02112-46208 BOLT,ignition(M46X20) 2
15 41327HEB100 °LATE, CDI 1
16 01517-06128 BOLT, CDI plate(M6x12) 1
17 33420HF4500 BRACKET COMP, ignition coil 1
18 33850HF4500 LEAD WIRE, starter motor 1

-20-



FI1G.21




FIG 21. SPEEDOMETER

REF. PART No. DESCRIPTION QTY
No.
1 34100HF4500 SPEEDOMETER ASS'Y 1
2 03241-05165 SCREW,speedometer(M5x16) 3
3 34170HF4500 WIRING ASS'Y 1
4 34910HF4501 CABLE ASS'Y,speedometer 1
S 09997-02026 BULB, 12V 3W instr. lignting 4
6 09997-02027 BULB, 12V 11W high-beam tell-tde 1

01 -



FI1G.22




FIG 22. HEAD LAMP

REF. PART No. DESCRIPTION QTY
No.
1 35100HF4520 HEAD LAMP ASS'Y 1
2 09148-06020 NUT,head lamp(M6) 2
3 01514-06125 BOLT,head lamp(M6'12) 4
4 09169-06034 WASHER,head l[amp 4
5 09320-08028 CUSHION,head lamp 2
6 ZZ7999-01023 BULB,head lamp(HS1:35/35W) 1
7 35130HF4500 CORD ASSY 1
8 09997-02020 BULB,position lamp(W5W) 1

-2 -



FIG.23




FIG 23. FRONT TURNSIGNAL LAMP

REF. PART No. DESCRIPTION QTY

No.
1 35601HF 4520 LAMP ASS'Y,ft turnsignal,R 1
2 35602HF4520 LAMP ASS'Y, ft turnsignal,L 1
3 35611HF4500 HOUSING; ft turnsignal,RH 1
4 35631HF4500 HOUSING; ft turnsignal,LH 1
5 35612HF 4500 LENS,RH 1
S 35632HF4500 LENS,LH 1
7 35618HF 4500 SOCKET ASS'Y 1
8 35638HF 4500 SOCKET ASS'Y 1
$ 03241-05256 SCREW, front turnsignal lamp 4
10 03211-04165 SCREW., lens 2
11 99997-02021 BULB (P21W) 2
12 38610HF3400 RELAY ASS'Y,turnsignal 1

D13



FI1G.24




FIG 24. REAR COMBINATION LAMP

REF. PART No. DESCRIPTION QTY
No.
1 35720HF4500 HOUSING,rear combination,RH 1
2 35820HF4500 HOUSING,rear combination,LH 1
3 35652HF4500 TURN LENS,RH 1
3-1 35710HF4520 LAMP ASSY, rear combination,R 1
4 35712HF4500 TAIL STOP LENS,RH 1
5 35672HF4500 TURN LENS, LH 1
5-1 35810HF4520 LAMP ASSY, rear combination,LL 1
6 35812HF4500 TAIL STOP LENS,LH 1
7 47161HF4501PW COVER,side cowing center 1
7 47161HF4501VR COVER,side cowing center 1
8 35910HF4520 LAMP ASSY,license plate 1
9 01107-05605 BOLIT,license lamp 2
10 08316-26055 NUT,license lamp 2
11 08316-26055 NUT,reflex reflector 1
12 03211-04165 SCREW. talil stop lens & housing(M4X16) 4
13 03241-05125 SCREW,rear combi & side.coviow.(M5X12) 4
14 09148-05020 NUT,rear combination(M5) 2
15 09997-02022 BULB,rear tail & stop lamp(P21/5W) 2
16 09997-02033 BULB,rear combi(R10W) 2
17 35860HF1600 SOCKET ASSY,rear combi,LH 1
18 35760HF 1600 SOCKET ASSY,rear combi,RH 1
19 03241-05125 SCREW.,cover side low ctr & side cover 4
20 35970-24D60 REFLEX REFLECTOR ASSY,rear ]

D4



FIG.25

]
]

A
0 ..%__H_._u“v




FIG 25. WIRING HARNESS

REF. PART No. DESCRIPTION QTY
No.
1 36610HF4500 HARNESS,wiring 1
2 09407-254A1 CLAMP 3
2-1 09407-18402 CLAMP, wiring 3
2-2 09407-11401 CLAMP, wiring 1
3 09407-22402 CLAMP 2
3-1 09404-06401 CLAMP, wiring 2
4 35800HG7800 HORN ASS'Y 1
5 02112-36128 BOLT, horn(M36X12) 1
6 37000HF4500 Schliessatz, incl. Sitz- und Tankschloss 1
7 09139H06044 SCREW,steering lock(M6x16) 2
8 36210HF4500 LAMP ASS'Y trunk box 1
9 03211-04166 SCREW, trunk box lamp(M4X16) 2
10 36310HF4500 SWITCH ASS'Y,trunk box 1
11 36219HF4500 NUT,switch trunk box 1
12 38520HF1600 BRACKET, horn 1
13 09407-14403 CLAMP, wiring 3
14 37100HF4500 LOCK ASSY, steering 1
15 37155-29C01 CAP, lock assy steering 1

)~



FI1G.26




FIG 26. FRAME

REF. PART No. DESCRIPTION QTY
No.
1 41100HF4520PAM FRAME COMP 1
2 61100HF4502 LINK COMP,engine mtg 1
3 09103-12056 BOLT,engine mtg link(M12X135) 2
4 33652HF4500 CUSHION,battery lower 1
5 44218HF4500 CUSHION, fuel tank side 1
6 09320-08018 CUSHION, frame & side cover R/L 12
7 35920HF4521 BRACKET,license plate 1
8 0110/7-05605 BOLT, license plate 2

_26-



FIG.27




FIG 27. CENTER STAND

REF. PART No. DESCRIPTION QTY
No.
1 42110HF4504 STAND COMP,center 1
2 42211HF4500 SHAFT,center stand pivot 1
3 08322-11106 WASHER,center stand 1
4 09204-02003 COTTER PIN,center stand 1
5 09443-17005 SPRING,center stand 1
6 08310-11068 NUT,center stand spring(M11) 1
7 01104-06258 BOLT,center stand spring(M6X25) 1
8 09321-10001 CUSHION,center stand 1
9 42310HF4520 STAND COMP,prop 1
10 08310-22108 NUT, prop stand(M22) 1
11 09100-10031 BOLT,prop stand(M10X30) 1
12 09443-17007 SPRING,prop stand 1
13 09443-10001 SPRING,center stand inner 1
14 09443-06001 SPRING,prop stand inner 1

27 -



FI1G.28

24




FIG 28. FUEL TANK

REF. PART No. DESCRIPTION QTY
No.
1 44100HF4502 TANK COMP fuel 1
2 44300HE7100 COCK ASS'Y,fuel 1
3 44199HF4502 HOSE, fuel inlet(L=250) 1
4 09352-50823400 HOSE,air vent(L=400) 1
5 44910H11A01 STRAINER COMPfuel 1
0 44197HE6102 HOSE ,fuel outlet(L=320)No.2 1
7 09440-10009 SPRING,fuel outlet No.2 hoseNo.2 1
8 0151/7-06208 BOLT,fuel cock 1
9 34810HF4500 GAUGE ASS'Y,fuel sender 1
10 44241HF4501 GASKET,fuel tank cap No.1 1
11 44261H11201 GASKET,fuel tank cap No.2 1
12 44211H11200 CAPfuel tank 1
13 A4216HF 4501 CUSHION,fuel tank rear No.1 1
14 45218HF4500 CUSHION 2
15 44215HF 4501 CUSHION, fuel tank front 1
16 09352-50823430 HOSE,vacuum(L=430) 1
17 44196HEG100 HOSE,fuel outlet No.1(L=70) 1
18 09440-10019 SPRING, fuel outlet No.2 hoseNo.1 1
19 09407-11401 CLAMP, air vent 1
20 09407-11401 CLAMP, fuel hose 1
21 09440-10019 SPRING, fuel vaccum hoseNo.1 1
22 09440-10009 SPRING, fuel vaccum hoseNo.2 1
23 44322HF1600 FILTER, fuel 1
24 09401-08401 CLIP, fuel outlet hose 4
25 09401-10401 CLIP, vaccum hose 2
26 09401-12401 CLIP, fuel inlet NO.1 1
27 09401-10401 CLIP, fuel inlet NO.2 1
28 09401-08401 CLIP. air vent hose 2
29 44587H11200 CAP, fuel sender 1

_08-



FIG.29




FIG 29. SEAT

REF. PART No. DESCRIPTION QTY
No.
1 45100HF4503 SEAT SET,front 1
2 45300HF4502 SEAT SET,pillion 1
3 45200HF4503 SEAT SET,rear 1
4 47141HF4503PW COVER,fuel tank pearl white 1
4 47141HF4503VR COVER,fuel tank violet red 1
5 47142HF4500 HINGE,side cov front & fuel tank cov 1
6 47143HF4500 PLATE fuel tank cover 1
7 44200HF4500 LOCK ASSY, fuel cover 1
8 02414HF4500 LOCK KEY SET 1
9 03241-04108 SCREW,fuel tank cover plate 2
10 45331HF4500 HOQOK,pillion seat 2
11 03241-05168 SCREW,cover R/L 2
12 92413HF4501 WASHER,key set 1
13 08322-11085 E-RING 2
14 47315-40D00 SPRING,fuel tank cover 1
15 01517-08208 BOLT,seat front 1
16 45141HF4501 CAP, seat front 1
17 09407-06307 SCRIVET, seat front cap 2
18 09160-08004 WASHER, seat front 1
19 01517-06125 BOLT 2
20 44261HF4501 TRAY, fuel drain 1
21 44262HF4502 JOINT, fuel drain 1
22 09352-50823550 HOSE, fuel drain (L=550) 1
23 47144HF4500 RENIF, side cover & hinge 1
24 45131HF4502 BRACKET, seat support front 1
25 01517-06125 BOLI, seat support front 2

-2Q-



FIG.30

Fal' .am..l

ad =R :
PN R
H wmmb i =

A CAUTION

RNV OSUINE




FIG 30. HELMET BOX

REF. PART No. DESCRIPTION QTY
No.
1 91300HF4500 BOX ASS'Y,helmat 1
2 02611HF4501 MAT,helmat box 1
3 92711HF4500 COVER,helmat box inner 1
4 92411HF4505PW COVER,helmat box pearl white 1
4 92411HF4505VR COVER,helmat box violet red 1
5 02810HF4502 BRACKET COMP,cover helmat box 1
0 05700HF4500 LOCK . helmat box 1
7 92414HF4500 LOCK KEY SET 1
8 02413HF4501 WASHER,cover helmat inner 1
9 92612HF4500 WASHER 1
10 02142-06145 SCREW,cover helmat box inner 7
11 32410-05125 SCREW,cover helmat box inner 10
12 09202H06066 2N, bracket comp cover helmat box 1
13 92511HF4504 MOLDING,helmat box 1
14 91331HF4500 BRACKET,helmat box 1
15 02142-06125 SCREW, helmat box bracket 4
16 09169-06034 WASHER 4
17 02142-06125 SCREW, helmat box mat 4
18 09169-06034 WASHER,helmat box mat 4
19 68332HG4530 LABEL,caution No.2 1
20 68110HF450003P EMBLEM,silver for VIR 1
20 68110HF450010R EMBLEM,black for PW 1

-3()-



FI1G.31




FIG 31. SIDE COVER

REF. PART No. DESCRIPTION QTY
No.
1 47111SF4503PW COVER;,side,R pearl white 1
1 47111SF4503VR COVER;,side,R violet red 1
2 47211SF4504PW COVER;,side,L pearl white 1
2 47211SF4504VR COVER,side,L violet red 1
3 47311HF4502 DECORATION,side cover,R 1
4 47411HF4502 DECORATION,side cover,L 1
5 47510HF4501 GRIP COMPhandle,R 1
6 47610HF4501 GRIP COMP,handle,L 1
7 47151HF4501 COVER,side lower,R 1
8 47251HF4501 COVER,side lower,L 1
9 47221HF4502PW COVER,side lower center pearl white 1
9 47221HF4502VR COVER,side lower center violet red 1
10 09320-08028 CUSHION,side cover R/L & low center 2
11 09148-05020 NUT,cov side rear & side lower ctr 2
12 07120-08258 BOLT,grip handle(M8X25) 4
13 02142-06165 SCREW(M6X16) 4
14 02142-06165 SCREW(M5X16) ,side cover front upper 1
15 03241-05125 SCREW,side front R/L & leg CTR(M5X12) 2
16 02142-06125 SCREW(M6X12), cover side ctr & side cov LH 1
17 09169-06034 WASHER 10
18 47115HF4500PW CAP,side cover,L pearl white 1
18 47115HF4500VR CAPside cover,L violet red 1
19 09160H06017 WASHER, side cover front upper 1
20 02142-06125 SCREW, cover upper front R/L 6
21 09148-06020 NUT, side cover L/H & cover side center 1
22 03241-08165 SCREW, deco side cover & side cover 4
23 03241-05125 SCREW, cover R/L & rear combi 2
24 47113HF4501 BRACKET, side cover lower R 1
25 47114HF4502 BRACKET, side cover lower L 1
26 03241-05125 SCREW,side cover lower R/L 4
27 68130HF453003P —MBLEM,side cover R+ silver for VR 1
27 68130HF450310R EMBLEM,side cover R+L blackfor PW 1

-31 -



FIG.32




FIG 32. LEG SHIELD FRON T

REF. PART No. DESCRIPTION QTY
No.
1 48137SF4503PW SHIELD,leg lower front pearl white 1
1 48137SF4503VR SHIELD,leqg lower front violet red 1
2 48121HF4502 SHIELD,leg rear front,R 1
3 48122HF4502 SHIELD,leg rear front,L 1
4 48211SF4500PW SHIELD,leg front lower pearl white 1
4 48211SF4500VR SHIELD,leq front lower violet red 1
5 48111SF4501PW SHIELD,leg front upper pearl white 1
5 483111SF4501VR SHIELD,leg front upper violet red 1
6 92111HF4501PW COVER,leg shield pearl white 1
6 02111HF4501VR COVER,leg shield violet red 1
7 02142-06125 SCREW,leg low front & frame 3
8 09169-06034 WASHER,leg low front & front 3
9 09111HO6EQOS BOLT,leg rear rear & frame 4
10 03241-05168 SCREW,leg low rear & leg 2
11 09148-06020 NUT,leg low front & leg rr ft 4
12 09169-06034 WASHER,leg front & frame comp 2
13 02142-06125 SCREW,leg front & frame comp 2
14 02142-06125 SCREW,leg lower front & head lamp 2
15 09169-06034 WASHER,leg low front & head lamp 2
16 68130HG453003P EMBLEM, shield silver for VIR 1
16 68130HG453010R =MBLEM, shield black for PW 1

-30-



FIG.33




FIG 33. LEG SHIELD REAR

REF. PART No. DESCRIPTION QTY
No.
1 48123SF4502PW SHIELD,leg rear center, pearl white 1
1 48123SF4502VR SHIELD,leg rear center, violet red 1
2 41542HF 4501 COVER,battery 1
3 48124SF4503PW COVER,leg rear center pear| white 1
3 48124S5F4503VR COVER,leg rear center violet red 1
4 48221HF4502 SHIELD,leg rear,L 1
5 48222HF4502 SHIELD,leg rear,R 1
6 41510HF4504 PLATE COMPleg shield rear,R 1
7 41550HF4504 PLATE COMP,leg shield rear,L 1
8 48147HF4503PW SHIELD,leg lower rear 1
8 48147HF4503VR SHIELD,leg lower rear 1
9 44500HF4500 LOCK 1
10 02414HF4500 WASHER 1
11 09148-05020 NUT,leg center & side cover R/L(M5) 2
12 02142-06125 SCREW(M6X12) 2
13 09111-06E06 BOLT 4
14 01517-06125 BOLT,leg shield rear & frame(M6&X12) 10
15 02142-06125 SCREW,leg low rear & plate (M6x12) 4
16 09169-06034 WASHER, leg rr ctr & frame 2
17 48255HF 4500 CAP, frame number bracket 1
18 68319HG4530 LABEL,caution No.1 1

_33-



FI1G.34




FIG 34. FRONT FORK

REF. PART No. DESCRIPTION QTY
No.
0 51100HF4502 FORK ASS'Y,front 1
1 51412HF4500 STEM,front fork steering 1
2 06111-06004S BALL,steering steel =set (50 St ) 1
3 51612-04000 RACE,steering inner lower 1
4 61611-20002 RACE,steering inner upper 1
5 61622-04000 RACE,steering outer lower 1
6 51621-28000 RACE,steering outer upper 1
7 51643-25001 DUST SEAL,steering upper 1
8 51631-28000 NUT,steering stem(M25) 1
9 09166-26001 WASHER,steering stem lock 1
10 51632-02400 NUT,steering stem lock(M25) 1
11 51111HF 4500 FORK,pipe 2
12 51173HF4500 DUST 2
13 51156HF4500 STOPPER RING,oil seal 2
14 51153HF4500 OIL SEAL, front fork 2
15 51421HF4500 BOTTOM CASE COMP,R 1
16 51521HF4500 BOTTOM CASE COMPL 1
17 90544H93B00 WASHER 1
18 51147HF4500 BOLT SOCKE 2
19 51351HF4500 BOLT FORK 2
20 51181HF4500 O-RING,fork bolt 2
21 51452HEG101 GUIDE,brake hose 1
22 02112-46168 SCREW, brake hose guide(M46X16) 1
23 51353HF4500 WASHER,under bracket 2
24 51171HF4500 SPRING 2
25 51196HF4500 PISTON LING 2
26 51146HF4500 PIPE,seat 2
27 51177HF4500 REBOUND SPRING 2
28 51418HF4501 GUIDE,speedometer cable 1
29 01774-06168 BOLT,speedometer cable guide(M6X16) 1

-34-



FIG.35




FIG 35. FRONT FENDE R

REF. PART No. DESCRIPTION QTY
No.

1 53111HF4501PW FENDER,front pearl white 1

1 53111HF4501VR FENDER,front violet red 1

2 53210HF4501 BRACE COMP,front fender 1

3 03241-05125 SCREW,front fender(M5X12) 2

4 01174-06255 BOLT,front fender(M6X25) 4

-35-



FIG.36




FIG 36. FRONT WHEE L

REF. PART No. DESCRIPTION QTY
No.
0 54140HF4500 WHEEL COMP,front(3.00%12) 1
1 99109HF4500 TIRE SET,front(120170-1256J) 1
2 59211HF4502 DISK,front brake 1
3 59421-03A01 BOLT,front brake disc(M8X20) 1
4 08143-62017 BEARING,front wheel 3
5 09160-06065 THRUST WASHER,speedometer 2
6 54600HF4501 BOX ASS'Y,speedometer gear 2
7 54711HF4501 AXLE,front 1
8 08319-31128 NUT,front axle(M31) 1
9 55220-29C20 VALVE ASS'Y 1
10 09285H18001 DUST SEAL,front hub bearing 1
11 54730HF4500 SPACER COMP, front wheel 1
12 54741HF4500 SPACER, front axle L 1

-36-



FIG.37




FIG 37. HANDLE BAR

REF. PART No. DESCRIPTION QTY
No.
1 56110HF4504 HANDLE BAR COMP 1
2 03241-05125 SCREW, handle bar & handle cover(M5x12) 3
3 09103H10101 BOLT,handle bar set(M10x53) 1
4 56213HE7100 SPACER,handle bar set 1
5 08319-31108 NUT,handle bar set(M10) 1
6 56500HF4500 MIRROR ASS'Y,RR view,R 1
7 56600HF4500 MIRROR ASS'Y,RR view,L 1
8 58300HF4501 CABLE ASS'Y, throttle 1
9 58510HF4502 CABLE ASS'Y,read brake 1
10 56271HF4501PLA BALANCER HANDLE BAR 2
11 07110-08258 BOLT,handle bar balancer(M8x25) 2
12 07110-08705 BOLT, rear view mirror 2
13 08321-21088 WASHER, rear view mirror 2
14 56514HF4501 SEAL, rear view mirror R 1
15 56614HF4501 SEAL, rear view mirror L 1
16 09403-09301 GUIDE, cable 1
17 58591H11AQ00 PLATE, rear brake cable 1
18 01134-06208 BOLT, rear brake cable plate 1
19 01134-06168 BOLT, cable guide 1
20 09404-06401 CLAMP, throttle cable 1
21 09440-07062 Spring 1
22 09209-10001 Pin 1
23 09150-05101 Nut ]

_37-



FI1G.38




FIG 38. HANDEL COVER

REF. PART No. DESCRIPTION QTY
No.
1 56311HF4500PW COVER,handle upper pearl white 1
1 56311HF4500VR COVER,handle upper violet red 1
2 56321HF4501PW COVER,handle lower pearl white 1
2 56321HF4501VR COVER,handle lower violet red 1
3 56341HF4501 WINDSCREEN ]
4 56331HF4500 PANEL,meter 1
5 06332HF4500 CUSHION,speedometer panel ]
6 37420HEB100 SWITCH ASS'Y,horn 1
7 37220HEB100 SWITCH ASS'Y,start 1
8 37410HEB100 SWITCH ASS'Y turnsignal 1
o 37430HEG100 SWITCH ASS'Y,dimmer ]
10 37210HF4500 SWITCH ASS'Y,lighting 1
11 03241-05125 SCREW,handle cover lower(M5X12) 6
12 03211-04255 SCREW, handle cover lower(M4X25) 2
13 03241-05126 SCREW,handle cover upper(M5X12) 5
14 03241-05125 SCREW, handle cover upper & meter panel 2
15 34210HF4500 DECORATION, speedometer 1
16 6831 THF4500 EMBLEM, windshield 1

-38-



FI1G.39

I

¢ A

)

T

)




FIG 39. HANDLE LEVER

REF. PART No. DESCRIPTION QTY
No.
1 57110HF4500 GRIP COMP;throttle 1
2 57100HF4500 CASE ASS'Y throttle 1
3 09136-05040 SCREW, throttle 1
4 57211HF4500 GRIP COMP,handle,L 1
6 57/511HE7100 HOLDER,lever 1
7 57/621HF4501 LEVER,brake rear 1
8 57431-13010 SCREW brake lever 1
9 08319-21068 NUT,brake lever 1
10 57460H11200 SWITCH ASS'Y,stop 1

-39-



FI1G.40




FIG 40. CALIPER

REF. PART No. DESCRIPTION QTY
No.

0 59300HF4500 CALIPER ASS'Y 1

1 59311HF4500 PAD SET,caliper 1

4 59121HF4500 BREATER 1

5 59122HF4500 CAP,breater 1

6 59315HF4500 SPRING 5

7 01177-08268 BOLT, caliper 2

8 59316HF4500 GUIDE,pad 1

9 59317HF4500 CAP,caliper 1

-40-



FI1G.41




FIG 41. MASTER CYLINDER

REF PART No. DESCRIPTION QTY
No.
1 59600HF4501 CYLINDER ASS'Y,master 1
2 57421HF4501 LEVER,brake 1
3 57431-13010 SCREW,brake lever pivot 1
4 08319-21068 NUT,brake lever pivot(M21) 1
5 57460-17C00 SWITCH ASSYY,stop 1
6 59480HF4502 HOSE COMPfront brake 1
/ 09161-10005 WASHER,brake fluid 4
8 09360-10039 BOLT,brake fluid 2
9 02112-74108 SCREW,stop switch 1
10 09360-10039 BOLT,front brake 2

41 -



FI1G.42




FIG 42. REAR FENDER

REF. PART No. DESCRIPTION QTY
No.
1 63111HF4504 REAR,fender 1
2 63212HF4502 BRACE COMPrear fender No.2 1
3 63213HF4502 BRACE,rear fender No.3 1
4 63211HF4502 BRACE,rear fender No.1 1
5 63119HFA4501 GUARD,license 1
6 01517-06165 BOLT,rear fender R/L 4
/ 01517-06165 BOLT,rear fender R 1
8 02142-06208 SCREW,license plate bracket 2
9 62100HF4500 ABSORBER ASS'Y,rear shoe 1
10 01137-10358 BOLT,RR shock absorber upper 1
11 01137-10358 BOLT,RR shock low 1
12 09169-06034 WASHER, rear fender R 1
13 01517-08165 BOLT, rear fender No.3 brace 1
14 09320H06023 CUSHION, license plate 1
15 08316-16068 NUT, license plate bracket 2
16 35920HF4521 BRAKET COMPR license plate 1

_4D-



FIG.43




FIG 43. REAR WHEEL

REF. PART No. DESCRIPTION QTY

No.
0 64150HF4500 WHEEL COMP,REAR 1
1 65109HF4500 TIRE,REAR 130/70-12 598J 1
2 64410H41A00 SHOE SET,rear brake 1
3 09443-07001 SPRING 2
4 64441HF4500 CAM,rear brake 1
5 64451HF4500 LEVER,rear brake cam 1
6 09100-06139 BOLT,rear brake cam lever 1
/ 08316-16068 NUT,rear brake cam lever 1
8 64492HE7100 PLATE,drive lining indicator 1
9 09160-16039 WASHER,rear axle 1
10 09159H16001 NUT,rear axle 1

4
4

55220-29C20

VALVE

-473-



FI1G.44




FIG 44. OIL COOLER

REF. PART No. DESCRIPTION QTY
No.
1 16600H93B00 COOLER ASS'Y,oil 1
2 16460HF4500 HOSE COMP,oil cooler No.1 1
3 16470HF4500 HOSE COMP.oll cooler No.2 1
4 09360H12007 BOLT,union No.1 2
5 09168-14011 GASKET,union No.1 4
6 09136H06022 SCREW,oil cooler(M6X20) 4
7 09180-06030 SPACER,oil cooler 4
8 09320-10015 CUSHION,oil cooler 4
9 09360H10034 BOLT,union No.2(M10X24) 2
10 09161-10009 GASKET,union No.2 4

_4.4-



